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1 INFORMATION

1.1 Test Item

TEST REPORT
FCC Part 15.407

Report no.: 362353-07

FCC ID: BXZWH2

Name Ascom
FCCID BXZWH2
ISED Canada ID 3724B-WH2
Model/version WH2

Serial number /

Hardware identity and/or version PB

Software identity and/or version 1.0.4_Nemko

Frequency Ranges

U-NIl'1: 5180 — 5240 MHz
U-NII 2A : 5260 — 5320 MHz
U-NII 2C : 5500 — 5700 MHz
U-NII 3: 5745 —5825 MHz

Operating Modes

802.11a
802.11n (20/40 MHz BW)
802.11ac (40/80 MHz BW)

Type of Modulation

Digital (OFDM - Orthogonal frequency-division multiplexing)

Conducted Output Power (Average)

5180 — 5240 MHz: 28.5 mW
5260 — 5320 MHz: 26.9 mW
5500 — 5700 MHz: 25.6 mW
5745 — 5825 MHz: 20.7 mW

5190 — 5230 MHz: 25.3 mW
5270 — 5310 MHz: 23.2 mW
5510 — 5700 MHz: 23.6 mW
5755 — 5795 MHz: 18.0 mW

5210 — 5210 MHz: 9.4 mW
5290 — 5290 MHz: 9.1 mW
5530 — 5530 MHz: 9.0 mW
5775 — 5755 MHz: 9.1 mW

Antenna Connector

None (Integral Antenna)

Number of Antennas

1

Antenna Diversity Supported

No

Smart Antennas Supported

No

TPC

No, not required when EIRP is below 500 mW

DFS

Client Device without Radar Detection

Power Supply

Secondary Battery (3.7V Li-lon)

Description of Test ltem

The tested device is a WiFi Handset with 2.4GHz and 5GHz WLAN, and Bluetooth Basic Rate and Bluetooth Low Energy.

All radio transmitters in the handset, including 2.4GHz WLAN is supplied by an already certified radio module.

Description

Brand

Model

Regulatory Information

WiFi and BT Radio Module

Murata

SP-HY1MW

FCC ID: VPYLBEESHY1MW
IC: 772C-LBEESHY 1MW

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1.2 Normal test conditions
Temperature: 20-24°C
Relative humidity: 20 - 50 %

Normal test voltage:

120 V 60 Hz

The values are the limit registered during the test period.

1.3 Test Engineer(s)

Frode Sveinsen

1.4 Antenna Requirement
Is the antenna detachable? [ Yes X1 No
If detachable, is the antenna connector non-standard? [ Yes O No

Type of antenna connector: N/A

Ref. FCC §15.203

1.5 Worst-Case Configuration

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel with the highest

output power as worst-case scenario.

All measurements were performed with bitrate and duty cycle reported below.

Modulation Worst Case Bitrate Duty Cycle
802.11a 6 Mb 99.28 %
802.11n HT20 MCSO0 99.07 %
802.11n HT40 MCSO0 98.13 %
802.11n HT80 MCSO 96.24 %

Output Power is reduced on band edge channels in the 5 GHz frequency bands, except in the 5.8 GHz band. All other channels and
modulations use the default power setting with the same output power on all channels for each modulation.

1.6 EUT Operating Modes

Description of operating modes

Continuous TX, 5 GHz 20/40/80 MHz Mode

Additional information

A computer was connected by USB to the supplied charger/cradle and the EUT was then
placed in the cradle. USB to Serial drivers were installed on the computer to connect to
the EUT.

The proprietary Ascom Test Interface Application (TIA) was then used to program the
EUT to transmit continuously on a selected carrier, modulation and bit-rate and with
programmed or default power level. The EUT was removed from the cradle when
performing the tests.

1.7 Comments

All tested parameters are passed.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15.407

Report no.: 362353-07

FCC ID: BXZWH2

1.8 Power Levels used during testing
Channel Freq (MHz) 11a 11n HT20 11n HT40 11ac HT80 11ac HT160
36 5180 48 52
40 5200 D D
44 5220 D D
48 5240 D D
52 5260 D D
56 5280 D D
60 5300 D D
64 5320 48 52
100 5500 48 52
104 5520 D D
108 5540 D D
112 5560 D D
116 5580 D D
120 5600 N/A N/A
124 5620 N/A N/A
128 5640 N/A N/A
132 5660 D D
136 5680 D D
140 5700 48 52
144 5720 D D
149 5745 D D
153 5765 D D
157 5785 D D
161 5805 D D
165 5825 D D
38 5190 44
46 5230 D
54 5270 D
62 5310 44
102 5510 44
110 5550 D
118 5590 N/A
126 5630 N/A
134 5670 D
142 5710 D
151 5755 D
159 5795 D
42 5210 40
58 5290 40
106 5530 40
122 5610 N/A
138 5690 D
155 5775 D
50 5250 N/A
114 5550 N/A
D - Default level (pre-programmed value)
Values with red color are band-edge channels with reduced power level
N/A — channel not used
Nemko Norway, Instituttveien 6, Kjeller, Norway Page 5 (148)



TEST REPORT

FCC Part 15.407
Nemko Reportno.: 36205307
2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, Clause 15.407 and ISED Canada RSS-247 Issue 2.
Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 1m and 3m.

A description of the test facility is on file with the FCC and ISED.

X New Submission X Production Unit
[ Class Il Permissive Change [ Pre-production Unit
NIl Equipment Code [ Family Listing

@emko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CONFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named entity to reproduce this report provided it is reproduced in its entirety and for use by the
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions based on
this report.
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TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

2.2 Test Summary
Name of test FCC Part 15 RSS-247 Issue 2 Result
reference RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.2/8.8 (RSS-GEN) | N/A!
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies
Power Spectral Density 15.407(a) 6.2 Complies
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.3 N/T?
Transmit Power Control 15.407(h) 6.2.3 N/A3
Dynamic Frequency Selection 15.407(h) 6.3 Complies*
Radiated Emissions 15.205 7.3 (RSS-GEN) Complies
15.209 8.9 (RSS-GEN)

" The EUT is battery powered and the battery is charged in an external charger

2 See manufacturers declaration

3 Transmit Power Control is not required when Max EIRP is below 500 mW
4 The EUT is a Slave Device without Radar Detection. DFS tests are covered by test report no. 1802WSU008-U5 from MRT Technology (Suzhou) Co., Ltd.

Revision history

Version Date Comment Sign
1.0 2019-06-18 First edition FS
2.0 2019-07-18 Antenna Gain added FS

Nemko Norway, Instituttveien 6, Kjeller, Norway
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3 TEST RESULTS

3.1 Maximum Output Power, e.i.r.p.

FCC 15.407 (a)

ISED RSS-247, Issue 2, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12.3, method SA-1

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

Ch. No. Nominal Maximum e.i.r.p. (dBm)
Frequency
(MHz) 802.11a, 802.11n, 802.11n, 802.11ac,
6 Mbps MCSO0 MCSO0 HT40 MCSO0 HT80

36 5180 14.51 15.46

40 5200 17.40 17.06

60 5300 17.26 16.81

64 5320 14.17 15.17

100 5500 14.50 14.93

104 5520 16.39 16.03

136 5680 17.43 16.71

140 5700 15.29 15.65

149 5745 17.63 16.98

157 5785 16.92 16.65

165 5825 16.20 16.60

38 5190 13.55

46 5230 16.64

54 5270 16.42

62 5310 13.43

102 5510 13.48

110 5550 16.26

134 5670 16.52

151 5755 17.18

159 5795 16.48

42 5210 12.49
58 5290 12.55
106 5530 12.31
155 5775 14.00

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15.407

Report no.: 362353-07

FCC ID: BXZWH2

Ch. No. Nominal Calculated e.i.r.p. (dBm) | Conducted Power (dBm) | Conducted Power (mW) | Antenna Gain
Frequency 802.11a, 6 Mbps 802.11a, 6 Mbps 802.11a, 6 Mbps (dBi)
(MHz)
36 5180 14.51 11.53 14.2 2.98
40 5200 17.40 14.55 28.5 2.85
60 5300 17.26 14.30 26.9 2.96
64 5320 14.17 11.92 15.6 2.25
100 5500 14.50 1.7 14.8 2.79
104 5520 16.39 14.09 25.6 2.30
136 5680 17.43 13.78 23.9 3.65
140 5700 15.29 11.13 13.0 4.16
149 5745 17.63 12.76 18.9 4.87
157 5785 16.92 12.55 18.0 4.37
165 5825 16.20 13.03 20.1 3.17
Ch. No. Nominal Calculated e.i.r.p. (dBm) | Conducted Power (dBm) | Conducted Power (mW) | Antenna Gain
Frequency 802.11n, MCS0 802.11n, MCSO0 802.11n, MCS0 (dBi)
(MHz)
36 5180 15.46 12.14 16.4 3.32
40 5200 17.06 14.13 25.9 2.93
60 5300 16.81 13.80 24.0 3.01
64 5320 15.17 12.47 17.7 2.70
100 5500 14.93 12.14 16.4 2.79
104 5520 16.03 13.73 23.6 2.30
136 5680 16.71 13.34 21.6 3.37
140 5700 15.65 11.70 14.8 3.95
149 5745 16.98 12.30 17.0 4.68
157 5785 16.65 12.18 16.5 4.47
165 5825 16.60 12.69 18.6 3.91
Ch. No. Nominal Calculated e.i.r.p. (dBm) | Conducted Power (dBm) | Conducted Power (mW) | Antenna Gain
Frequency 802.11n, MCS0 HT40 802.11n, MCS0 HT40 802.11n, MCS0 HT40 (dBi)
(MHz)
38 5190 13.55 10.60 1.5 2.95
46 5230 16.64 14.03 25.3 2.61
54 5270 16.42 13.65 23.2 2.77
62 5310 13.43 10.47 1141 2.96
102 5510 13.48 10.65 11.6 2.83
110 5550 16.26 13.73 23.6 2.53
134 5670 16.52 13.37 21.7 3.15
151 5755 17.18 12.36 17.2 4.82
159 5795 16.48 12.56 18.0 3.92
Ch. No. Nominal Calculated e.i.r.p. (dBm) | Conducted Power (dBm) | Conducted Power (mW) | Antenna Gain
Frequency 802.11ac, MCS0 HT80 802.11n, MCS0 HT80 802.11n, MCS0 HT80 (dBi)
(MHz)
42 5210 12.49 9.73 9.4 2.76
58 5290 12.55 9.58 9.1 2.97
106 5530 12.31 9.54 9.0 2.77
155 5775 14.00 9.59 9.1 4.41
The EUT operates continuously; therefore, method SA-1 of ANSI C63.10-2013 clause 12.3 was used.
EIRP values were calculated from Field Strength values using the method described in KDB 412172 DO1.
This is an indoor device with directional Antenna Gain less than 6 dBi.
Nemko Norway, Instituttveien 6, Kjeller, Norway Page 9 (148)



TEST REPORT
FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

Limits for Indoor Device:

Frequency Band FCC 15.407(a) ISED RSS-247 Issue 2

5150 — 5250 MHz Less than 250 mW (24 dBm) for client device Less than the lesser of 200 mW e.i.r.p. or
Less than 1 W (30 dBm) for master device 10 + 10 logto BdBm e.i.r.p.

5250 — 5350 MHz Less than the lesser of 250 mW (24 dBm) or Less than the lesser of 250 mW or
11 + 10 logto BdBm 11 + 10 log1o B dBm, and

5470 - 5725 MHz
Less than the lesser of 1 W e.i.r.p. or
17 + 10 log1o B dBm e.i.r.p.

Devices with e.i.r.p. greater than 500 mW shall implement
TPC in order to have the capability to operate at least 6 dB
below the maximum permitted e.i.r.p. of 1 W

5725 — 5825 MHz Less than 1 Watt Less than 1 Watt

If Antenna Gain is more than 6 dBi the Power Limit is
reduced by the amount exceeding 6 dBi

If Antenna Gain is more than 6 dBi the Power Limit
is reduced by the amount exceeding 6 dBi

Bis the 26dB emission bandwidth in MHz Bis the 99% emission bandwidth in MHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 10 (148)



TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

[—

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Tx1 (Ref) 20.000 MHz 11.53 dBm
1 T Total 11.53 dBm |

18.07.2019
Ready [ ]]]] L T ey

Conducted Power, 5180 MHz, 802.11a 6Mbps

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.18 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 12.14 dBm |
12.14 dBm |

| Tx Total
Reody  NNNEENEEN e 18072019

Conducted Power, 5180 MHz, 802.11n MCS0
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TEST REPORT
FCC Part 15.407
Ne m ko Report no.: 362353-07
FCC ID: BXZWH2
MultiView Spectrum -

SGL
Count 1000/1000
1Rm

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz
Att 16 dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
1 ACLR

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

J—

-40 dBm

-50 dBm

-60 dBm

-70 dBm

1001 pts 4.07 MHz/ Span 40.7 MHz

CF 5.2 GHz
2 Result Summa None

Tx1 (Ref) 20.000 MHz 14.55 dBm
1 T Total 14.55 dBm |

18.07.2019
Ready [ ]]]] w1003

Conducted Power, 5200 MHz, 802.11a 6Mbps

Multiview Spectrum -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

b=an-aam=——— |

-50 dBm

-60 dBm

=70 dBm

CF 5.2 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 14.13 dBm |
14.12 dBm |

| Tx Total
Reody  NNNEENEED e 18072019

Conducted Power, 5200 MHz, 802. 11n MCS0
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TEST REPORT

FCC Part 15.407
Ne m ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.3 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Tx1 (Ref) 20.000 MHz 14.30 dBm
1 T Total 14.30 dBm |

18.07.2019
Ready [ ]]]] w183

Conducted Power, 5300 MHz, 802.11a 6Mbps

Multiview Spectrum -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 B

-50 dBm

-60 dBm

=70 dBm

CF 5.3 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 13.80 dBm |
80 dBm |

1 Tx Total 13. m

18.07.2019
Ready ([ ]]] L 09:38:12

Conducted Power, 5300 MHz, 802. 11n MCS0
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.32 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Tx1 (Ref) 20.000 MHz 11.92 dBm
1 T Total 11.92 dBm |

18.07.2019
Ready [ ]]]] o ae17

Conducted Power, 5320 MHz, 802.11a 6Mbps

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

| -40 dBm=———

-50 dBm

-60 dBm

=70 dBm

CF 5.32 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 12.47 dBm |
12.47 dBm |

| Tx Total
Reody  NNNEENEND e 18072019

Conducted Power, 5320 MHz, 802. 11n MCS0
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.5 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Tx1 (Ref) 20.000 MHz 11.71 dBm
1 T Total 11.71 dBm |

18.07.2019
Ready [ L[] ]]] L T s

Conducted Power, 5500 MHz, 802.11a 6Mbps

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

| -40 dB =

-50 dBm

-60 dBm

=70 dBm

CF 5.5 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 12.14 dBm |
12.14 dBm |

| Tx Total
Reody  NNNEENEED e 18072019

Conducted Power, 5500 MHz, 802.11n MCS0
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TEST REPORT
FCC Part 15.407
Ne m ko Report no.: 362353-07
FCC ID: BXZWH2
MultiView Spectrum -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-

-40 dBm

=

-50 dBm

-60 dBm

-70 dBm

1001 pts 4.07 MHz/ Span 40.7 MHz

CF 5.52 GHz
2 Result Summa None

Tx1 (Ref) 20.000 MHz 14.09 dBm
1 T Total 14.09 dBm |

18.07.2019
Ready [ ]]]] w0318

Conducted Power, 5520 MHz, 802.11a 6Mbps

Multiview Spectrum -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.52 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 13.73 dBm |
13.72 dBm |

| Tx Total
Reody  NNNEENEND e 18072019

Conducted Power, 5520 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407
Ne m ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.68 GHz 1001 pts 4,07 MHz/ Span 40.7 MHz
2 Result Summa None

Tx1 (Ref) 20.000 MHz 13.78 dBm
1 T Total 13.78 dBm |

Ready IRNNNEERR e

10:01:30

Conducted Power, 5680 MHz, 802.11a 6Mbps

Multiview Spectrum -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR 1Rm

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.68 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
I Tx1 (Ref) 20,000 MHz 13.34 dBm |

| Tx Total 13.34 dBm |
Reody  NNNEEEEEN e 18072019

Conducted Power, 5680 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.7 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Tx1 (Ref) 20.000 MHz 11.13 dBm
1 T Total 11.13 dBm |

18.07.2019
Ready [ ]]]] L T

Conducted Power, 5700 MHz, 802.11a 6Mbps

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm:

-50 dBm

-60 dBm

=70 dBm

CF 5.7 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 11.70 dBm |
11.70 dBm |

| Tx Total
Reody  NNNEEEEED e 18072019

Conducted Power, 5700 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 18 (148)



TEST REPORT
FCC Part 15.407
Ne m ko Report no.: 362353-07
FCC ID: BXZWH2
MultiView Spectrum -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn
—————

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Tx1 (Ref) 20.000 MHz 12.76 dBm
1 T Total 12.76 dBm |

18.07.2019
Ready [ ]]]] w o 00:10

Conducted Power, 5745 MHz, 802.11a 6Mbps

Multiview Spectrum -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.745 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 12.30 dBm |
12.30 dBm |

| Tx Total
Reody  NNNEEEEED e 18072019

Conducted Power, 5745 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 19 (148)



TEST REPORT

FCC Part 15.407
Ne m ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

M

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.785 GHz 1001 pts 4,07 MHz/ Span 40.7 MHz
2 Result Summa None

Tx1 (Ref) 20.000 MHz 12.55 dBm
1 T Total 12.55 dBm |

18.07.2019
Ready [ L[] ]]] L

Conducted Power, 5785 MHz, 802.11a 6Mbps

Multiview Spectrum -

Ref Level 20.00 dBm Offset 11.00 dB ® RBW 1 MHz SGL
Att 16 dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR

10 dBm

0 dem

-10 dB

-20 dem

-30 dBem

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.785 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 12.18 dBm |
12.18 dBm |

1 Tx Total

18.07.2019
Ready INEEEREER o a3-05

Conducted Power, 5785 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 20 (148)



TEST REPORT
FCC Part 15.407
Ne m ko Report no.: 362353-07
FCC ID: BXZWH2
MultivView Spectrum -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16 dB  SWT 1,01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR

10 dBrm

0 dBrm

-10 dem

-20 dB

=30 dB

P

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.825 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Txl (Ref) 20,000 MHz 13.03 dBm
1 Tx Total 12.03 dBm |

18.07.2019
Ready (L[] ]] W a5

Conducted Power, 5825 MHz, 802.11a 6Mbps

Multiview Spectrum -

Ref Level 20.00 dBm Offset 11.00 dB ® RBW 1 MHz SGL
Att 16 dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR

10 dBm

0 dem

-10 dB

-20 dem

-30 dBem

I

-50 dBm

-60 dBm

=70 dBm

CF 5.825 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20,000 MHz 12.69 dBm |
12.69 dBm |

| Tx Total
Ready  ENNENNNEN W 12.07.2019

Conducted Power, 5825 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL

Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR 1Rm

10 dem

0 dBm

-10 dem

-20 dBm

-30 dBm

-40 dem

o

M w

-50 dBrm —
-60 dBm

-70 dem

CF 5.19 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz
2 Result Summa None

Tx1 (Ref) 40,000 MHz 10.60 dBm
1 T Total 10.60 dBm |
Ready [ ]]]] L 13'1[:]?'325'?;?

Conducted Power, 5190 MHz, 802.11n MCS0 HT40

Multiview Spectrum n Spectrum 2 u -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

| =40-germ=—"""]

-50 dBm

-60 dBm

=70 dBm

CF 5.23 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None
| Tx1 (Ref) 40,000 MHz 14.03 dBm |
14.02 dBm |

| Tx Total
Reody  NNNEEEEND e 18072019

Conducted Power, 5230 MHz, 802.11n MCS0 HT40

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 22 (148)



TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 u -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

40 dBmoer

-50 dBm

-60 dBm

-70 dBm

CF 5.27 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None

Tx1 (Ref) 40,000 MHz 13.65 dBm
1 T Total 13.65 dBm |

18.07.2019
Ready [ ]]]] w9310

Conducted Power, 5270 MHz, 802. 11n MCS0 HT40

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.31 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None
| Tx1 (Ref) 40,000 MHz 10.47 dBm |
10.47 dBm |

| Tx Total
Reody  NNNEEEEED e 18072019

Conducted Power, 5310 MHz, 802.11n MCS0 HT40
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.51 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None

Tx1 (Ref) 40,000 MHz 10.65 dBm
1 T Total 10.65 dBm |

18.07.2019
Ready [ ]]]] w3650

Conducted Power, 5510 MHz, 802. 11n MCS0 HT40

Multiview Spectrum n Spectrum 2 u -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

(=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.55 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None
| Tx1 (Ref) 40,000 MHz 13.73 dBm |
13.72 dBm |

1 Tx Total

18.07.2019
Ready ([ ]]] L 10:27:05

Conducted Power, 5550 MHz, 802.11n MCS0 HT40
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 u -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

e

-50 dBm

-60 dBm

-70 dBm

CF 5.67 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None

Tx1 (Ref) 40,000 MHz 13.37 dBm
1 T Total 13.27 dBm |

18.07.2019
Ready [ ]]]] o 5733

Conducted Power, 5670 MHz, 802. 11n MCS0 HT40

Multiview Spectrum n Spectrum 2 u -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.755 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None
| Tx1 (Ref) 40,000 MHz 12.36 dBm |
12.36 dBm |

| Tx Total =
Reody  NNNEEEEEN e 18072019

Conducted Power, 5755 MHz, 802.11n MCS0 HT40

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 25 (148)



@mko

MultiView

Ref Level 20,00 dBm

Att
1 ACLR

10 dBm

Spectrum

16dB SWT

n Spectrum 2 u

1.01 ms

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

| ~40) dBin—

-50 dBm

-60 dBm

-70 dBm

CF 5.795 GHz

Offset 11.00dB ® RBW 1 MHz

VYBW 3 MHz Mode Auto Sweep

1001 pts

8.13 MHz/

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

SGL

Count 1000/1000

Span 81.3 MHz

2 Result Summa

Txl (Ref)

40,000 MHz

12.56 dBm

1 Tx Total

12.56 dBm

Conducted Power, 5795 MHz, 802.11n MCS0 HT40

Nemko Norway, Instituttveien 6, Kjeller, Norway

18.07.2019
] o 0oe:az2

Page 26 (148)



TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR 1Rm
10 dem
0 dBm
-10 dem
-20 dBm
-30 dBm
-40 dem
N e
e[
—s07dBm
“"M
-60 dBm
-70 dem
CF 5.21 GHz 1001 pts 16.3 MHz/ Span 163.0 MHz
2 Result Summa None
Tx1 (Ref) 80.000 MHz 9.73 dBm
1 T Total 9.73 dBm |
Ready [ ]]]] L 13'1[:]?'323'?;;

Conducted Power, 5210 MHz, 802.11ac MCS0 HT80

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=70 dBm

CF 5.29 GHz 1001 pts 16.3 MHz/ Span 163.0 MHz

2 Result Summa None
| Tx1 (Ref) 80,000 MHz 9.58 dBm |
5.58 dBm |

| Tx Total g
Reody  NNNEEEEEN e 18072019

Conducted Power, 5290 MHz, 802.11ac MCS0 HT80
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm  Offset 11.00 dB ® RBW 1 MHz SGL
Att 16dB  SWT 1.01 ms VYBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1Rm

10 dBm

0 dBrm

-10 dem

=20 dBrn

=30 dBrn

-40 dBm

=50 dem

-60 dBm

-70 dBm

CF 5.53 GHz 1001 pts 16.3 MHz/ Span 163.0 MHz

2 Result Summa None

Tx1 (Ref) 80.000 MHz 9.54 dBm
1 T Total 9.54 dBm |

18.07.2019
Ready INNREEERR L nener

Conducted Power, 5530 MHz, 802.11ac MCS0 HT80

MultiView Spectrum n Spectrum 2 n Spectrum 3 n -

Ref Level 20.00 dBm ©Offset 11.00dB ® RBW 1 MHz SGL
Att i6dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1 ACLR 1RmM

10 dem

0 dem

-10 dBrn

-20 dem

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.775 GHz 1001 pts 16.3 MHz/ Span 163.0 MHz

2 Result Summa None
| Tx1 (Ref) 80,000 MHz 9.59 dBm |
9.59 dBm |

| Tx Total g
Reody  NNNEENEED e 18072019

Conducted Power, 5775 MHz, 802.11ac MCS0 HT80

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 28 (148)



TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL
Count 1000/1000

Ref Level 127.00 dBpv/m ® RBW 1 MHz
Att 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep
TDF

M1[1] [99.48 dBuvV/m
51785770 GHz

120 dBpv/m

110 dBpY/m

100 dBpY/m

90 dBpv/m

80 dBpW/m

70 dBpy/m

60 dBpy/m

50 depy/m:

40 depy/m

30 depysm
CF 5.18 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20.000 MHz 109.74 dBpV/ m |
105.74 dBpV/ m

Tx Total
I o
Ready 12:26:08

Maximum Field Strength, 5180 MHz, 802.11a 6Mbps

B
Ref Level 127.00 dBpi/m ® RBW 1 MHz SGL

Att 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep
TDF

Count 1000/1000

M1[1] 100.08 dBpv/m
51809350 GHz

120 dBpv/m

110 dBpY/m

100 dBpY/m

90 dBpW

80 dBpy/m:

70 dBpv/m

| 60 dBpY /e

50 dBpy/m

40 dBpv/m

30 depy/m
CF 5.18 GHz 1001 pts
2 Result Summa None

Txl (Ref) 20.000 MHz 110.69 dBuV/m
1 T Total 110.69 dBpV/m |

27.03.2019
Read [T L]
(= 12:36:45

Span 40.7 MHz

4.07 MHz/

Maximum Field Strength, 5180 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
1 ACLR
M1[1] 102.35 dBpv/m
51990240 -GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy
W

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.2 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 112.63 dBpV/m
112.63 dBpV/m |

1 T Total
_ 04.04.2019
GELER o 51s

Maximum Field Strength, 5200 MHz, 802.11a 6Mbps

B
Ref Level 117.00 dBRv/m = RBW 1 MHz SGL
Count 1000/1000

Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TDFE
1 ACLR

M1[1] 101.80 dBpV/m

51990240 -GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

| A0 HB

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:

4.07 MHz/ Span 40.7 MHz

1001 pts

CF 5.2 GHz

2 Result Summa None

| Tx1 (Ref) 20.000 MHz 112.29 dBpV/m |
112.29 dBpV/ m |

1 Tx Total

Read _ e 04.04.2019
— 17:26:32

Maximum Field Strength, 5200 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
1 ACLR
M1[1] 102.28 dBpV/m
53008950 GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy T

60 dBpW/m

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.3 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 112.49 dBpV/m
112.49 dBpV/m |

1 T Total
_ 04.04.2019
GELER 1047

Maximum Field Strength, 5300 MHz, 802.11a 6Mbps

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz

Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDFE

1 ACLR

5.3009350 GHz;

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

| 50yt

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:
CF 5.3 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20.000 MHz 112.04 dBpV/m |
112.04 dBpV/m |

1 Tx Total
04.04.2019
ready  [HNNNNNNNN e e

Maximum Field Strength, 5300 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 127.00 dBuv//m @ RBW 1 MHz
Count 1000/1000

Att 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep
TDF

M1[1] |98.96 dBpV/m
5.3209350 GHz

120 dBpv/m

110 dBpY/m

100 dBpY/m

90 depy/m

80 dBpy/m:

70 dBpv/m

60 dBpy s

50 dBpy/m

40 dBpv/m

30 depy/m
CF 5.32 GHz
2 Result Summa

Span 40.7 MHz

4.07 MHz/

1001 pts

None

109.40 dBpV/m
109.40 dBpV/m |

27.03.2019
Read [T L
S 12:46:07

Tx1l (Ref) 20.000 MHz
1 Tx Total

Maximum Field Strength, 5320 MHz, 802.11a 6Mbps

- ]
SGL

Ref Level 127.00 dBuv/m = RBW 1 MHz
Count 1000/1000

Att 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep
TDFE

MI[1] [99.81 dBp¥/m
5.3210980-GHz

120 dBpY/m

110 dBp¥/m

100 dBpv/m

20 dBpv/m

80 dBpv/m

70 depym:

60 depy/m e
el

50 depy/m:

40 depy/m:

30 dBpy
CF 5.32 GHz 1001 pts +4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20.000 MHz 110.40 dBpV/m |
110.40 dBpV/m |

1 Tx Total
[T o
Ready 12:39:57

Maximum Field Strength, 5320 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

- ]
SGL

Ref Level 117.00 dBuv/m = RBW 1 MHz
Count 1000/1000

Att 17 dB  SWT 1.0l ms VBW 3MHz Mode Sweep

TDFE

1 ACLR )
M1[1] [99.41 dBpv/m

5-.5009350-GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:
CF 5.5 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20.000 MHz 109.73 dBpV/m |
109.73 dBpV/m |

1 Tx Total
_ 27.03.2019
Ready 555

Maximum Field Strength, 5500 MHz, 802.11a 6Mbps

B
Ref Level 117.00 dBuv/m * RBW 1 MHz SGL
Count 1000/1000

Att 17 dB SWT 1.01 ms VBW 3 MHz Mode Sweep

TDF
1 ACLR

110 dBpv/m

100 dBpv/m

90 dBpv/m

80 depy/m:

70 depy/m /,,

60 dBpy/m:

50 depy/m:

40 dBpv/m

30 dBpy

20 dBpy/m
CF 5.5 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

110.16 dBpV/m
110.16 dBpV/m |

27.03.2019
Read [T L
S 15:01:25

Txl (Ref) 20.000 MHz
1 T Total

Maximum Field Strength, 5500 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
1 ACLR
M1[1] 101.25 dBpv/m
5:5188210-GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy

60 B

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.52 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 111.62 dBpV/m
111.62 dBpV/m |

1 T Total
_ 04.04.2019
GELER 5255

Maximum Field Strength, 5520 MHz, 802.11a 6Mbps

B
SGL

Ref Level 117.00 dBpv/m ® RBW 1 MHz
Att 17 4B SWT 1.01 ms VBW 3 MHz Mode Sweep Count 100071000
TDF
1 ACLR
1[1] 100.57 dBuv/m
—————————5:5208130-6H=

110 dBpY/m

100 dBpv/m

20 dBpv/m

80 depy/m

70 depv/m

60 dBpy/m

S0 dBpysm

40 dBpv/m

30 dBpv/m

20 dBpy/m:
CF 5.52 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Txl (Ref) 20,000 MHz 111.26 dBpV/m |
1 111.26 dBpV/ m |

Tx Total
04.04.2019
ready  [NEIIENNN e

Maximum Field Strength, 5520 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Count 1000/1000

Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep

TDF

1 ACLR
M1[1] 102.39 dBpv/m

56808130 GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy f/f[

| 60-d i

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.68 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 112.66 dBpVv/m
112.66 dBpV/m |

1 T Total
_ 04.04.2019
GELER o an:aa

Maximum Field Strength, 5680 MHz, 802.11a 6Mbps

B
SGL

Ref Level 117.00 dBpv/m ® RBW 1 MHz
Count 1000/1000

Att 17 4B SWT 1.01 ms VBW 3 MHz Mode Sweep

TDF

1 ACLR
M1[1] 101.36 dBpv/m

3-6789020-GHz

110 dBpY/m

100 dBpv/m

20 dBpv/m

80 depy/m

70 depv/m

60 dBpy/m
| ey

S0 dBpysm

40 dBpv/m

30 dBpv/m

20 dBpy/m:
CF 5.68 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Txl (Ref) 20,000 MHz 111.94 dBpV/m |
1 111.94 dBpV/m |

Tx Total
04.04.2019
ready  [NEIIENNN e

Maximum Field Strength, 5680 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
Ref Level 117.00 dBuv/m * RBW 1 MHz SGL
Att 17 dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 1000/1000
TDFE
1 ACLR

1Rm J

100.32 dB wm
5.6989020 GHZ]

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m

ot

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:

1001 pts 4.07 MHz/ Span 40.7 MHz

CF 5.7 GHz

2 Result Summa None

| Tx1 (Ref) 20.000 MHz 110.52 dBpV/m |
110.52 dBpV/m |

1 Tx Total
_ 27.03.2019
Ready 5001

Maximum Field Strength, 5700 MHz, 802.11a 6Mbps

B
SGL

Ref Level 117.00 dBuv/m = RBW 1 MHz

Att 17 dB SWT 1.01 ms VBW 3 MHz Mode Sweep Count 100071000

TDFE

1 ACLR ]
M1[1] 100,36 dBpY/m

5-7010980-GH=

110 dBpv/m

100 dBpv/m

90 dBpv/m

80 depy/m:

70 depy/m

60 dBpy/m:
W
50 depy/m:

40 dBpv/m

30 dBpy

20 dBpy/m
CF 5.7 GHz 1001 pts
2 Result Summa

Txl (Ref) 20.000 MHz 110.88 dBpV/m
110.88 dBpV/m |

1 T Total
_ 27.03.2019
RExl o si50:58

4.07 MHz/ Span 40.7 MHz

None

Maximum Field Strength, 5700 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
1 ACLR
M1[1] 102.63 dBpv/m
F7437400-GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy

60 dEDY/m

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.745 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 112.86 dBpV/m
112.86 dBpV/m |

1 T Total
_ 04.04.2019
GELER 552

Maximum Field Strength, 5745 MHz, 802.11a 6Mbps

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDFE
1 ACLR
M1[1] 101.80 dBpV/m
F:7439430-GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m
|

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:

4.07 MHz/ Span 40.7 MHz

CF 5.745 GHz 1001 pts

2 Result Summa None

| Tx1 (Ref) 20.000 MHz 112.21 dBpV/m |
112.21 dBpV/m |

1 Tx Total
04.04.2019
ready  [HNNNNNNNN e

Maximum Field Strength, 5745 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
1 ACLR
M1[1] 101.90 dBpv/m

37838620 -GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.785 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 112.15 dBpVv/m
112.15 dBpV/m |

1 T Total
_ 04.04.2019
GELER 5415

Maximum Field Strength, 5785 MHz, 802.11a 6Mbps

B
Ref Level 117.00 dBRv/m = RBW 1 MHz SGL
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDFE
1 ACLR
M1[1] 101.31 dBpV/m
37840240 -GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:
Span 40.7 MHz

4.07 MHz/

CF 5.785 GH=z 1001 pts

2 Result Summa None

| Tx1 (Ref) 20.000 MHz 111.88 dBpV/m |
111.88 dBpV/m |

1 Tx Total

Read _ e 04.04.2019
— 17:48:58

Maximum Field Strength, 5785 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
1 ACLR
M1[1] 101.14 dBpV/m
5.8240650-GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy

| sa-dBTivn—

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.825 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 111.43 dBpVv/m
111.43 dBpV/m |

1 T Total
_ 04.04.2019
GELER 5258

Maximum Field Strength, 5825 MHz, 802.11a 6Mbps

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDFE
1 ACLR
M1[1] 101.34 dBpV/m

3-:8240240-GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:

4.07 MHz/ Span 40.7 MHz

CF 5.825 GH=z 1001 pts

2 Result Summa None

| Tx1 (Ref) 20.000 MHz 111.83 dBpV/m |
111.853 dBpV/m |

1 Tx Total
04.04.2019
ready  [HNNNNNNNN e o

Maximum Field Strength, 5825 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB SWT 1.01 ms VBW 3 MHz Mode Sweep Count 100071000
TDFE
1 ACLR ]
M1[1] [95.49 dBpV/m
110 dBpy/m 5-1883760-GHz
100 dBp¥/m
20 dBpW/m
80 dBpv/m
70 dBpy/m
60 depy/m:
I
[T ——
50 depy/m
40 dBpy/m:
30 depy/m:
20 dBpy/m:
CF 5.19 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz
2 Result Summa None
| Tx1 (Ref) 40.000 MHz 108.78 dBpV/m |
1 Tx Total 108.78 dBpV/m |
- 27.03.2019
rMeasuring...  [[HHEEERER [e e

Maximum Field Strength, 5190 MHz, 802.11n MCS0 HT40

B
Ref Level 117.00 dBRv/m = RBW 1 MHz SGL
Count 1000/1000

Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TDFE

MI1[1] [98.17 dBpv/m
5.2282940 GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:
1001 pts 8.13 MHz/ Span 81.3 MHz

CF 5.23 GHz

2 Result Summa None

| Tx1 (Ref) 40.000 MHz 111.87 dBpV/m |
111.87 dBpV/m |

1 Tx Total
04.04.2019
ready  [HNNNNNNNN e e

Maximum Field Strength, 5230 MHz, 802.11n MCS0 HT40
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C@emko

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

[~

SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
1 ACLR
M1[1] |98.48 dBpv/m
110 dBpv/m F:2714620-GHz
100 dBpY/m
90 depy/m:
80 dBpy
70 dBpy
60 dBpv/m
M”M -”-‘"\/a-.\_,\
50 dBpv/m
40 dBpy/m:
30 depym:
20 dBpv/m
CF 5.27 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz
2 Result Summa None
Txl (Ref) 40.000 MHz 111.65 dBpVv/m
| Tx Total 111.65 dBpV/m |
04.04.2019
GELER ARNRNRRIN 1805

Maximum Field Strength, 5270 MHz, 802.11n MCS0 HT40

® RBW 1 MHz
VBW 3 IMHz

Ref Level 117.00 dBuv//m
Att 17 dB  SWT 1.01 ms

TOF
1 ACLR

Mode Sweep

SGL

Count 1000/1000

M1[1] |94.90 dBuV/m
5.3085380-GHz

110 dBpY/m

100 dBpv/m

90 depy/m

80 dBpv/m

70 dBpy/m

60 depy/m:

e
ﬁEauv/m

40 dBpy S

30 depysm

20 dBpv/m

1001 pts

Span 81.3 MHz

8.13 MHz/

CF 5.31 GHz

2 Result Summa

40.000 MHz

None

108.66 dBpV/m

Txl (Ref)
1 T Total

108.66 dBpV/m |

Maximum Field Strength, 5310 MHz, 802.11n MCS0 HT40

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

- ]
SGL

Ref Level 117.00 dBuv/m = RBW 1 MHz
Count 1000/1000

Att 17 dB  SWT 1.0l ms VBW 3MHz Mode Sweep

TDFE

1 ACLR )
M1[1] [95.06 dBpv/m

55118680 GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m

50 dB i
50 cape

40 depy/m

30 dBpv/m

20 dBpy/m:
CF 5.51 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None
| Tx1 (Ref) 40.000 MHz 108.71 dBpV/m |
108.71 dBpV/m |

1 Tx Total
_ 27.03.2019
Ready o e 04:06

Maximum Field Strength, 5510 MHz, 802.11n MCS0 HT40

B
SGL

Ref Level 117.00 dBpv/m ® RBW 1 MHz
Count 1000/1000

Att 17 4B SWT 1.01 ms VBW 3 MHz Mode Sweep

TDF

1 ACLR
M1[1] [98.00 dBp¥/m

So479700-6Hz

110 dBpY/m

100 dBpv/m

20 dBpv/m

80 depy/m

70 depv/m

60 dBpy/m
|

S0 dBpysm

40 dBpv/m

30 dBpv/m

20 dBpy/m:
CF 5.55 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None
| Txl (Ref) 40,000 MHz 111.49 dBpV/m |
1 111.49 dBpV/m |

Tx Total
04.04.2019
ready  [NEIIENNN e e

Maximum Field Strength, 5550 MHz, 802.11n MCS0 HT40
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz

Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000

TDE

1 ACLR
M1[1] |98.24 dBpv/m

36715430 GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy

60 dBpW/m p————

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.67 GHz 1001 pts
2 Result Summa

8.13 MHz/ Span 81.3 MHz

None

Txl (Ref) 40.000 MHz 111.75 dBpv/m
111.75 dBpV/m |

1 T Total
_ 04.04.2019
GELER o B11:56

Maximum Field Strength, 5670 MHz, 802.11n MCS0 HT40

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 17 dB SWT 1.01 ms VBW 3 MHz Mode Sweep Count 10001000

TDF

M1[1] [98.98 dBpvV/m
5.7532940 GHz

110 dBp¥/m

100 dBpY/m

90 dBpy/m:

80 dBpv/m

70 dBpy/m

S
EMBMW WMM

50 depy/m:

40 dBpv/m

30 dBpv/m

20 depy/m:
CF 5.755 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz

2 Result Summa None
| Txl (Ref) 40,000 MHz 112.41 dBpV/m |
1 112.41 dBpV/m |

Tx Total
04.04.2019
ready  [NEIIENNN e

Maximum Field Strength, 5755 MHz, 802.11n MCS0 HT40
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Count 1000/1000

Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TDE

1 ACLR
M1[1] [98.06 dBpv/m

3-7934570-GHz

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy

60 dBpy/m,

50 dBpv/m

40 dBpy/m:

30 depym:

20 dBpv/m
CF 5.795 GH=z 1001 pts
2 Result Summa

8.13 MHz/ Span 81.3 MHz

None

111.71 dBpV/m
111.71 dBpV/m |

04.04.2019
Read [T L]
(= 18:02:09

Tx1l (Ref) 40.000 MHz
1 T Total

Maximum Field Strength, 5795 MHz, 802.11n MCS0 HT40
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBpv/m ® RBW 1 MHz
Att 17 4B SWT 1.01 ms VBW 3 MHz Mode Sweep Count 1000/1000
TDF
1 ACLR
M1[1] [90.97 dBpv/m

5211950 GHz

110 dBp¥/m

100 dBpY/m

20 dBpv/m

80 dBpy/m:

70 depy/m

60 dBpy/m:

| s0-depvymi==—""

40 dBpy S

30 depym:

20 dBpW/m

1001 pts 16.3 MHz/ Span 163.0 MHz

CF 5.21 GHz

2 Result Summa None

| Tx1 (Ref) 80.000 MHz 107.72 dBpV/m |
107.72 dBpV/ m |

1 Tx Total
I o
Ready 13:18:05

Maximum Field Strength, 5210 MHz, 802.11n MCS0 HT80

B
Ref Level 117.00 dBRiv/m ® RBW 1 MHz SGL
Att 17 dB& SWT 1.01 ms VBW 3 MHz Mode Sweep Count 100071000
TDF
M1[1] |91.66 dBpV/m
5291630-GHz

110 dBpY/m

100 dBp¥/m

20 dBpW/m

80 dBpv/m

70 dBpy/m

60 depy/m:

| 50 By

40 dBpy/m:

30 depy/m:

20 dBpW

16.3 MHz/ Span 163.0 MHz

CF 5.29 GHz 1001 pts

2 Result Summa None

| Tx1 (Ref) 80.000 MHz 107.78 dBpV/m |
107.78 dBpV/m |

1 Tx Total
I o
Ready 13:20:57

Maximum Field Strength, 5290 MHz, 802.11n MCS0 HT80
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

- ]
SGL

Ref Level 117.00 dBuv/m = RBW 1 MHz

Att 17 dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 1000/1000

TDFE

1 ACLR )
M1[1] [91.09 dBpv/m

502 7880-GHz

110 dBpv/m

100 dBpv/m

20 dBpv/m

80 dBpy/m:

70 dBpy

60 dBpv/m

50 dBpW/m

40 depy/m

30 dBpv/m

20 dBpy/m:

1001 pts 16.3 MHz/ Span 163.0 MHz

CF 5.53 GHz

2 Result Summa None

| Tx1 (Ref) 80.000 MHz 107.54 dBpV/m |
107.54 dBpV/m |

1 Tx Total
_ 27.03.2019
Ready e ein:az

Maximum Field Strength, 5530 MHz, 802.11n MCS0 HT80

B
Ref Level 117.00 dBRv/m = RBW 1 MHz SGL
Att 17 dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 10001000
TDE
M1[1] [92.83 dBpv/m
5F76950-GH=

110 dBp¥/m

100 dBpY/m

90 depy/m:

80 dBpy

70 dBpy

60 dBpW/m
s emvim——|

40 dBpy/m:

30 depym:

20 dBpv/m
16.3 MHz/ Span 163.0 MHz

CF 5.775 GHz 1001 pts
2 Result Summal None
Txl (Ref) 80.000 MHz 109.23 dBpVv/m
109.23 dBpV/m |

1 T Total
_ 04.04.2019
GELER o B:05:35

Maximum Field Strength, 5775 MHz, 802.11n MCS0 HT80
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@mko

3.2 Average Output Power

Measurement Data:

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

Ch. No. Nominal Frequency Average Output Power (dBm)
(MHz) 802.11a, 6 Mbps 802.11n, MCS0 802.11n MCS0 802.11ac MCS0

HT40 HT80

36 5180 12.8 13.3

44 5220 15.5 15.1

48 5240 15.6 15.2

52 5260 15.6 15.1

60 5300 15.6 15.3

64 5320 13.0 13.5

100 5500 12.7 13.2

112 5560 15.3 14.9

140 5700 12.0 12.5

144 5720 14.6 14.2

149 5745 14.6 14.1

157 5785 14.5 14.0

165 5825 14.3 13.9

38 5190 11.6

46 5230 15.2

54 5270 15.1

62 5310 11.9

102 5510 11.6

110 5550 15.0

134 5670 14.5

142 5710 14.3

151 5755 141

159 5795 14.0

42 5210 10.8

58 5290 11.0

106 5530 10.6

138 5690 1.7

155 5775 1.4

The measurements above were performed with an averaging power meter.

The EUT was transmitting continuously during this test.

Values above are corrected for Duty Cycle.

Requirements:

No requirements. These results are reported only to show consistency with the SAR report.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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@mko

3.3

ISED RSS-247, Issue 2, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 6.9.3

Test Results: Complies

Measurement Data:

Occupied Bandwidth (99% BW)

TEST REPORT
FCC Part 15.407

Report no.: 362353-07
FCC ID: BXZWH2

Ch. No. Nominal Frequency 99% Bandwidth
(MHz) Measured Values (MHz)
802.11a 6Mbps 802.11n MCS0 802.11n MCS0 802.11ac MCS0
HT40 HT80

36 5180 17.5 18.9

64 5320 / 18.3

100 5500 18.0 18.4

140 5700 17.7 18.5

149 5745 1741 18.1

165 5825 16.7 17.8

38 5190 36.9

62 5310 36.4

102 5510 36.4

134 5670 36.3

151 5755 36.2
159 5795 36.2

42 5210 75.5
58 5290 75.4
106 5530 75.4
155 5775 75.3

The nominal Emissions Bandwidth is 20 MHz.

Limit:

No requirements as long as the emissions are within the band-edges.
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
Ref Level 107.00 dBuv/m ® RBW 100 kHz

= Att z0dB & SWT 10 ms  VBW 300 kHz Mode Sweep
TDFE

1P {
M1[1] |98.79 dBu¥/m

o N e [

90 depy/m: T
o ™ TN
b A.,f\\ﬂmﬂﬂ[\/\ PIAAMA g

1 Occupied Bandwidth

70 dBpym: r

60 depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m
CF 5.32 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz

2 Marker Table
M1 1 5.324955 GHz 98.79 dBpV/m Occ Bw 17.527445119 MHz

T1 1 5.3114489 GHz 84,15 dBuv/m Oce Bw Centroid 5.32021263 GHz
12 1 2.3289764 GHz 30.09 dBuY/m Occ Bw Freq Offset 212.630349896 kHz

- 15.01.2019
Measuring... IIIIIIIII — 15:24:14

99% Bandwidth, 5180 MHz, 802.11a 6Mbps

B

Ref Level 107.00 dBuv/m ® RBW 100 kHz
@ Att z20dB @ SWT 10 ms  VBW 300 kHz Mode Sweep
TDF
1 Occupied Bandwidth 1Pk Max
M1[1] |99.25 dBu¥/m
100 dBpy/m M\n/‘ﬂw M 571849150-GH=z
90 depv/m N
QJ \Vé
80 dBpv/m by W
L T AMMMW\"N\J\M L
T T
60 dBpy/m
50 depy/m:
40 dBpv/m
30 dBpv/m
20 dBpy/m
10 dBpv/m
CF 5.18 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 5.184915 GHz 99.25 dBpV/m Occ Bw 18.93787109 MH:z
T1 1 5.1706703 GHz 81.75 dBuv/m Occ Bw Centroid 5.180139285 GHz
T2 1 5.1896082 GHz 30.34 dBLY/m Ccc Bw Freq Offset 139.285331108 kHz
measuring...  [HENRREER AH 1510515210;2

99% Bandwidth, 5180 MHz, 802.11n MCS0
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Ref Level 107.00 dBuv/m
= Att
TDFE

1 Occupied Bandwidth

20dB @ SWT 10 ms

& RBW 100 kHz

VBW 300 kHz

Mode Sweep

[

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1Pk {
M1[1] |98.79 dBu¥/m

100 dBpY/m

F3249550-GHz

90 depy/m:

80 dBpv/m

" AA/\AM’—W‘“{W

At

P

60 depy/m

W“W\,WVWW

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.32 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1
T1 1
12 1

5.324955 GHz
5.3109799 GHz
2.3293031 GHz

98.79 dBpV/m
52,92 dBuv/m
51.67 dBuv/m

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

18.323232307 MH:z
5.320141471 GHz
141.470381846 kHz

99% Bandwidth, 5320 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

L[] e

Measuring... 15:56:32
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@mko

Ref Level 107.00 dBuv/m ® RBW 100 kHz
= Att z0dB & SWT 10 ms  VBW 300 kHz Mode Sweep

TDF

1 Occupied Bandwidth

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |99.33 dBu¥/m
F936860-GH=

100 dBpY/m

90 depy/m:

80 dBpv/m

L

NN
T VWWM

60 depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.5 GHz 1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1 5.493686 GHz 99.32 dBpV/m Occ Bu 18.048117649 MHz
T1 1 5.4909337 GHz 79,05 dBuv/m Oce Bw Centroid 5.4999578 GHz
12 1 2.5089819 GHz 30.53 dBuv/m Occ Bw Freq Offset -42.200334751 kHz

99% Bandwidth, 5500 MHz, 802.11a 6Mbps

& RBW 100 kHz
VBW 300 kHz

Ref Level 107.00 dBuv/m

& Att
TDF

20dB & SWT 10 ms Mode Sweep

1 Occupied Bandwidth

oM 15.01.2019
15:26:56

Measuring...

1Pk Max
M1[1] [99.00 dBuv/m
5.5049556-GHz

100 dBpY/m

90 depv/m J\Tﬁ

80 dBpv/m
Mo

MWMNWMM
LRI

AR

60 dBpy/m

50 depy/m:

40 dBpv/m

30 dBpv/m

20 dBpy/m

10 dBpv/m

CF 5.5 GHz 1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1 5.504955 GHz
T1 1 5.4908429 GHz
T2 1 5.5092823 GHz

99.00 dBpV/m
84,75 dBuv/m
51.45 dBuv/m

Occ Bw
Occ Bw Centroid
Cicc Bw Freq Offset

18.439310953 MH:z
5.500062602 GHz
62 601840549 kHz

99% Bandwidth, 5500 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

NN e 000

Measuring... 16:01:19

Page 51 (148)



@mko

Ref Level 107.00 dBuv/m ® RBW 100 kHz
= Att z0dB & SWT 10 ms  VBW 300 kHz Mode Sweep

TDF

1 Occupied Bandwidth

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |99.27 dBu¥/m
F6949650-GH=

100 dBpY/m

90 depy/m:

80 dBpv/m

Wﬂ"\f\f\ A

=

70 dBpym ’\”\,

wu\m

60 depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.7 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1
T1 1
12 1

5.694965 GHz
5691125 GHz
2. /083492 GHz

99.27 dBpV/m
79.93 dBuv/m
79.81 dBuv/m

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

17.724157876 MHz
5.099987107 GHz
-12.802652443 kHz

99% Bandwidth, 5700 MHz, 802.11a 6Mbps

Ref Level 107.00 dBuv/m

& Att
TDF

20dB &

1 Occupied Bandwidth

& RBW 100 kHz

SWT 10 ms

VBW 300 kHz

Mode Sweep

[[[[I]]]] e

Measuring... 15:37:20

1Pk Max
M1[1] [98.72 dBuv/m
5.7049156-GHz

100 dBpY/m

90 depv/m

80 dBpv/m

2

70 depyidm,

=
=

T

60 dBpy/m

50 depy/m:

40 dBpv/m

30 dBpv/m

20 dBpy/m

10 dBpv/m

CF 5.7 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1
T1 1
T2 1

5.704915 GHz
5.6907871 GHz
5.7092708 GHz

98.72 dBpV/m
83.10 dBuv/m
51.70 dBuv/m

Occ Bw
Occ Bw Centroid
Cicc Bw Freq Offset

18.483781577 MHz
5.700028956 GHz
28956487637 kHz

99% Bandwidth, 5700 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

NN e 000

Measuring... 16:24:29

Page 52 (148)



@mko

Ref Level 107.00 dBuv/m ® RBW 100 kHz
= Att z0dB & SWT 10 ms  VBW 300 kHz Mode Sweep

TDF

1 Occupied Bandwidth

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |98.90 dBu¥/m
3 7399650-GH=

100 dBpY/m

90 depy/m:

=

80 dBpv/m

[\ numm!\ﬁ'\ﬂ

70 depym: il

i WW

60 depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.745 GHz 1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1 5.739965 GHz 98.90 dBpV/m Occ Bu 17.08078191 MHz
T1 1 5730388 GHz 81,19 dBuv/m Oce Bw Centroid 5.744928349 GHz
12 1 2. 7/2534687 GHz 33,22 dBuv/m Occ Bw Freq Offset -71.651471281 kHz

99% Bandwidth, 5745 MHz, 802.11a 6Mbps

Ref Level 107.
& Att
TDF

00 dBpiv/m
20dB & SWT 10 ms

1 Occupied Bandwidth

& RBW 100 kHz
VBW 300 kHz

Mode Sweep

Measuring...

oM 15.01.2019
16:48:43

1Pk Max
M1[1] [98.85 dBuv/m
5.7399656-GHz

100 dBpY/m

90 depv/m

80 dBpv/m

A

v

=

60 dBpy/m

50 depy/m:

40 dBpv/m

30 dBpv/m

20 dBpy/m

10 dBpv/m

CF 5.745 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1
T1
T2

1 5.739965 GHz
1 5.7358749 GHz
1 5.7539333 GHz

98.85 dBpV/m
83.58 dBuv/m
53,86 dBuv/m

Occ Bw
Occ Bw Centroid
Cicc Bw Freq Offset

18.058468846 MHz
5.744904114 GHz
-95.886429642 kHz

99% Bandwidth, 5745 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

M e 0L

16:32:44
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Ref Level 107.00 dBuv/m ® RBW 100 kHz
= Att z0dB & SWT 10 ms  VBW 300 kHz Mode Sweep

TDF

1 Occupied Bandwidth

M1

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |97.99 dBu¥/m
F8274380-GH=

100 dBpY/m

90 depy/m: j"'j

80 dBpv/m

s V“\"‘JI

60°depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.825 GHz 1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1 5.827438 GH:z 97.99 dBpV/m Occ Bu 16.675193162 MH:z
T1 1 5.8165933 GHz 86,23 dBuv/m Oce Bw Centroid 3.82493094 GHz
12 1 2.8332685 GHz 36.63 dBuY/m Occ Bw Freq Offset -63.05954705 kHz

99% Bandwidth, 5825 MHz, 802.11a 6Mbps

Ref Level 107.00 dBuv/m

& Att
TDF

& RBW 100 kHz

z20dB @ SWT 10 ms  VBW 300 kHz Mode Sweep

1 Occupied Bandwidth

M1

oM 15.01.2019
16:57:57

mMeasuring...  [|HINNNEER

1Pk Max
M1[1] [97.78 dBuv/m
5.8262396-GHz

100 dBpY/m

B

90 depv/m J

80 dBpv/m

P

=

70 depy/m

WWAV ‘anh

T

M’WMVW

60 dBpy/m

50 depy/m:

40 dBpv/m

30 dBpv/m

20 dBpy/m

10 dBpv/m

CF 5.825 GHz 1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1 5.826239 GHz
T1 1 5.6160405 GHz
T2 1 5. 833863 GHz

97.78 dBpV/m
59,19 dBuv/m
58,08 dBuv/m

Occ Bw
Occ Bw Centroid
Cicc Bw Freq Offset

17.822449344 MHz
5.824951764 GHz
-48. 235739954 kHz

99% Bandwidth, 5825 MHz, 802.11n MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

measuring...  [[NNRRENEN e 15.01.2019

17:02:26
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Ref Level 107.00 dBuv/m
= Att
TDFE

& RBW 100 kHz
VBW 300 kHz

Z20dB & SWT 10 ms Mode Swicep

1 Occupied Bandwidth

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |96.10 dBu¥/m
31812090-GH=

100 dBpY/m

90 depy/m:

|

80 dBpv/m

o, 0

70 dfp!

LAY a | U

HWWWWFI

60 depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.19 GHz 1001 pts

8.0 MHz/

Span 80.0 MHz

2 Marker Table

5.181209 GHz
5.1714537 GHz
2. 208342 GHz

96.10 dBpV/m
81.56 dBuv/m
50.11 dBuv/m

M1
T1
12

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

36.888333187 MH:z
5189897827 GHz
-102.172879607 kHz

99% Bandwidth, 5190 MHz, 802.11n HT40

& RBW 100 kHz
VBW 300 kHz

Ref Level 107.00 dBuv/m
= Att
TDFE

Z20dB & SWT 10 ms Mode Swicep

1 Occupied Bandwidth

[[[LI]]]] e

Measuring... 17:11:25

1P {
M1[1] |96.14 dBu¥/m
F:3137160-GH=

100 dBpY/m

sl

I

AL

90 depy/m:

80 dBpv/m

TR

gl

Pt b

LAy

" f\'ﬂmmnwﬂ/l‘]

R AR Il

60 depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.31 GHz 1001 pts

6.0 MHz/

Span 60.0 MHz

2 Marker Table

M1
T1
12

5.313716 GHz
5.2918128 GHz
2.3282138 GHz

96.14 dBpV/m
89,13 dBuv/m
57.15 dBuv/m

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

36.400943681 MHz
5.310013287 GHz
13267379873 kHz

99% Bandwidth, 5310 MHz, 802.11n HT40

Nemko Norway, Instituttveien 6, Kjeller, Norway

[[[LI]]]] e

Measuring... 18:20:13
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@mko

Ref Level 107.00 dBuv/m

= Att
TDF

20dB @ SWT 10 ms

& RBW 100 kHz
VBW 300 kHz

Mode Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1 Occupied Bandwidth 1P P
M1[1] |96.58 dBu¥/m
100 dBpy/m L 5:5137160-GH=z
T Leabielbgrdlegrong MWMMM
. - il L S A
80 dBpv/m K
e 'IHMI !\nm"*w:\nﬂm Wdﬁmmmm a0
| ER AR Ty ' RS G
60 depy/m
50 depy/m:
40 depy/m:
30 dBpv/m
20 dBpy/m:
10 dBpv/m
CF 5.51 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table
M1 1 5.513716 GHz 96.58 dBpV/m Occ Bw 36.367472835 MHz
T1 1 5.491791 GHz 89,33 dBuv/m Occ Bw Centroid 5.509974692 GHz
T2 1 5.5281584 GHz 57,12 dBuv/m Occ Bw Freg Offset -25.307889308 kHz

99% Bandwidth, 5510 MHz, 802.11n HT40

Ref Level 107.00 dBuv/m ® RBW 100 kHz
& Att 20dB ® SWT 10 ms  VBW 300 kHz Mode Sweep
TDF

oM 15.01.2019
18:40:28

Measuring...

1 Occupied Bandwidth

M1[1] [95.55 dBpv/m
5.6737160-GHz

100 dBp¥/m

e 1 I A

™

hd

Q0 dBpy i Ll e

A PP

80 dBpy/m:

1\‘\'“V\w\h Mg,

)
TV

5 o
I VAT

i

v"w.'u'wwnww

60 dBpy/m:

50 dBpW/m

40 dBpy/m:

30 depy/m:

20 dBpy/m:

10 depv/m

CF 5.67 GHz

1001 pts

6.0 MHz/

Span 60.0 MHz

2 Marker Table

5.673716 GHz
3.0518 GHz
2.0881169 GHz

M1 1
T1 1
12 1

95.55 dBpV/m
§9.07 dBuv/m
58.92 dBLv/m

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

36.316898272 MHz
2.069958422 GHz
-41.578435581 kHz

99% Bandwidth, 5670 MHz, 802.11n HT40

Nemko Norway, Instituttveien 6, Kjeller, Norway

[[[[I]]]] e

Measuring... 18:43:17
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Ref Level 107.00 dBuv/m ® RBW 100 kHz
= Att z0dB & SWT 10 ms  VBW 300 kHz Mode Sweep
TDFE

1 Occupied Bandwidth

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |95.65 dBu¥/m

100 dBpY/m

O

90 depy/m:

37586960 GHz

ﬂ J'ILT2

80 dBpv/m

i

!\AAMI\I\MI‘\H "

WWJ«VA At J\‘J‘r]

LRad i

60 depy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.755 GHz

1001 pts

5.0 MHz/

Span 50.0 MHz

2 Marker Table

5.758696 GHz
5.7368442 GHz
2. 7/730725 GHz

M1 1
T1 1
12 1

95.65 dBpV/m
89.41 dBuv/m
59,92 dBuv/m

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

36.2283109328 MHz
5.754958373 GHz
-41.626879965 kHz

99% Bandwidth, 5755 MHz, 802.11n HT40

Ref Level 107.00 dBuv/m

= Att
TDF

20dB ® SWT 10 ms

@ RBW 100 kHz
VBW 300 kHz

Mode Sweep

Measuring...

[[[[I]]]] e

19:08:57

1 Occupied Bandwidth

M1[1] [96.41 dBpv/m

100 dBp¥/m

LN

F.7986960 GHz

90 dBpv/m

80 dBpW

VW\WWAMM

U\M i i Ll

60 dBpy/m

50 dBpy/m

40 dBpv/m

30 dBpW/m:

20 dBpv/m

10 depy,

CF 5.795 GHz

1001 pts

5.0 MHz/

Span 50.0 MHz

2 Marker Table

5.798696 GHz
5.7768316 GHz
5.6130447 GHz

M1 1
T1 1
T2 1

96.41 dBpV/m
89,79 dBuv/m
58,68 dBuv/m

Occ Bw
Occ Bw Centroid
Cicc Bw Freq Offset

36.213049273 MHz
5.794938171 GHz
-51 82902771 kHz

99% Bandwidth, 5795 MHz, 802.11n HT40

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

e 0

19:18:06
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Ref Level 107.00 dBuv/m
= Att
TDFE

& RBW 100 kHz

20dB ® SWT 10 ms  VBW 300 kHz

1 Occupied Bandwidth

Mode Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |90.82 dBu¥/m
F2211960-GH=

100 dBpY/m

90 depy/m:

LAY

80 dBpv/m J

70 dBpy

60 dipy/m

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.21 GHz 1001 pts

10.0 MHz/

Span 100.0 MHz

2 Marker Table

5.22119 GHz
5.1721997 GHz
2. 247712 GHz

M1 1
T1 1
12 1

90.82 dBpV/m

84,03 dBuv/m
34.66 dBuY/m

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

75.512303857 MHz
5.20995585 GHz
-44.149730514 kHz

99% Bandwidth, 5210 MHz, 802.11ac HT80

& RBW 100 kHz
VBW 300 kHz

Ref Level 107.00 dBuv/m

= Att
TDF

20dB @ SWT 10 ms M

1 Occupied Bandwidth

ode Sweep

[[[LI]]]] e

Measuring... 17:20:10

1P {
M1[1] |90.62 dBu¥/m
33211 760-GH=

100 dBpY/m

90 depy/m:

T 7

PRI,

el Ll

80 dBpv/m )

70 dBpy

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.29 GHz 1001 pts

10.0 MHz/

Span 100.0 MHz

2 Marker Table

5.32117 GHz
5.2522888 GHz
2.3277309 GHz

M1 1
T1 1
12 1

90.62 dBpV/m

85,26 dBuv/m
34.79 dBuv/m

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

75.442098127 MHz
5.290008895 GHz
0.89477541 kHz

99% Bandwidth, 5290 MHz, 802.11ac HT80

Nemko Norway, Instituttveien 6, Kjeller, Norway

[[[[I]]]] e

Measuring... 17:47:36
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Ref Level 107.00 dBuv/m
= Att
TDFE

& RBW 100 kHz
VBW 300 kHz

Z20dB & SWT 10 ms Mode Swicep

1 Occupied Bandwidth

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1P {
M1[1] |90.44 dBu¥/m
Fo449960-GH=

100 dBpY/m

90 depy/m:

AT T TR

80 dBpv/m )

70 dBpy

m,mﬁ““.,q,'.,”.

50 depy/m:

40 depy/m:

30 dBpv/m

20 dBpy/m:

10 depv/m

CF 5.53 GHz 1001 pts

10.0 MHz/

Span 100.0 MHz

2 Marker Table

1 5.54499 GHz
5.4923200 GHz
2.5670754 GHz

90.44 dBpV/m
85.13 dBuv/m
54,46 dBuv/m

M1
T1 1
12 1

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

75.3548120327 MHz
5.529997987 GHz
-2.012899477 kHz

99% Bandwidth, 5530 MHz, 802.11ac HT80

Ref Level 107.00 dBuv/m ® RBW 100 kHz
@ Att z20dB @ SWT 10 ms  VBW 300 kHz Mode Sweep

TDF

1 Occupied Bandwidth

Measuring...

[[[[I]]]] e

18:50:17

1Pk Max
M1[1] [91.02 dBuv/m
57662 106-GHz

100 dBpY/m
M1

90 depv/m

o TR o | AR, TSR

80 dBpv/m }

70 depy/m

WS BT

P

50 depy/m:

40 dBpv/m

30 dBpv/m

20 dBpy/m

10 dBpv/m

CF 5.775 GHz 1001 pts

10.0 MHz/

Span 100.0 MHz

2 Marker Table

M1 1 5.76621 GHz 91.02 dBpV/m e Bw 75.3257324 MHz
T1 1 5.7372462 GHz 84,14 dBuv/m Occ Bw Centroid 5.774909023 GHz
T2 1 5.6125719 GHz 86,14 dBuV/m Occ Bw Freg Offset -90.977393593 kHz

99% Bandwidth, 5775 MHz, 802.11ac HT80

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring..

A 15.01.2019
19:03:55
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34 Peak Power Spectral density

FCC 15.407(a)
ISED RSS-247, Issue 2, Cl
Measurement procedure:

Test Results: Complies

Measurement Data:

ause 6.2
ANSI C63.10-2013 Clause 12.5

TEST REPORT
FCC Part 15.407

Report no.: 362353-07

FCC ID: BXZWH2

Ch. No. Nominal Frequency Measured Value (dBm)
(MHz) 802.11a 6Mbps 802.11n MCSO0 802.11n MCSO 802.11ac MCS0
HT40 HT80
64 5320 4.1 3.4
100 5500 4.2 3.6
140 5700 4.6 4.0
149 5745 4.0 3.9
165 5825 3.8 3.0
38 5190 0.7
62 5310 0.1
102 5510 0.1
134 5670 -0.2
151 5755 0.0
159 5795 0.2
42 5210 -8.5
58 5290 -9.3
106 5530 -9.1
155 5775 -8.7

Values in U-NIl Band 3 has

been corrected by -3dB for RBW.

Antenna Gain is below 6 dBi at all frequencies above.

Limits:

Frequency Band

FCC 15.407(a)

RSS-247, Issue 2

5150 — 5250 MHz

Less than 17 dBm/MHz for master device
Less than 11 dBm/MHz for client device

Less than 10 dBm/MHz e.i.r.p.
(only indoor allowed)

5250 — 5350 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5470 — 5725 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5725 — 5825 MHz

Less than 30 dBm/500kHz

Less than 30 dBm/500kHz

If Antenna Gain is more than 6 dBi the limit above is
reduced by the amouth exceeding 6 dBi

Nemko Norway, Instituttveien 6, Kjeller, Norway
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@mko

Ref Level 117.00 dBuv/m
Att 20dB  SWT 1.01 ms
TDFE

1 Frequency Sweep

@ RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

SGL

Count 200/200

1Rm J

mi1]leo.23 dBpv/m)
| 5.3210190 GHZ]

110 dBp¥/m

100 dBpv/m

90 depv/m

80 dBpy/m:

W

60 depy/m

50 depy/m:

40 dBpy/m:

30 depysm

20 depy/m:

CF 5.32 GHz

1001 pts

3.0 MHz/ Span 30.0 MHz

Power Spectral Density, 5320 MHz, 802.11a - 6Mbps

Ref Level 117.00 dBuv/m
Att 20dB  SWT 1.01 ms
TDFE

1 Frequency Sweep

@ RBW 1 MHz
VBW 3 MHz

Mode Auto Swieep

wa 15:01.2019
19:28:53

Ready

SGL

Count 200/200

1l ]
M1[1] |98.55 dBpY/m
5.3190410 GHz

110 dBpv/m

M1

100 dBp¥/m

20 dBpv/m /

80 depy/m

W

60 dBpv/m

50 dBpy/m

40 dBpy/m

30 depy/m

20 dBpv/m

CF 5.32 GHz

1001 pts

3.0 MHz/ Span 30.0 MHz

Power Spectral Density, 5320 MHz, 802.11n — MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

A 15.01.2019
19:31:11

Ready
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@mko

Ref Level 117.00 dBuv/m

Att
TDF

@ RBW 1 MHz

20dB  SWT 1.0l ms VBW 3 MHz Mode Auto Sweep

1 Frequency Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

SGL

Count 200/200

1l ]
M1[1] |99.41 dBpV/m
5.4988910 GHz

110 dBp¥/m

100 dBpv/m

90 depv/m

80 dBpy/m:

o]

60 depy/m

50 depy/m:

40 dBpy/m:

30 depysm

20 depy/m:

CF 5.5 GHz 1001 pts

3.0 MHz/

Span 30.0 MHz

Power Spectral Density, 5500 MHz, 802.11a - 6Mbps

@ RBW 1 MHz
VBW 3 MHz

Ref Level 117.00 dBuv/m
Att

TDFE
1 Frequency Sweep

20dB  SWT 1.01 ms Mode Auto Swieep

Ready

wa 15.01.2019
19:32:49

SGL

Count 200/200

110 dBpv/m

100 dBp¥/m

20 dBpv/m

80 depy/m

st

60 dBpv/m

50 dBpy/m

40 dBpy/m

30 depy/m

20 dBpv/m

CF 5.5 GHz 1001 pts

3.0 MHz/

Span 30.0 MHz

Power Spectral Density, 5500 MHz, 802.11n — MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

Ready

A 15.01.2019
19:35:55
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@mko

Ref Level 117.00 dBuv/m = RBW 1 MHz

Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Auto Sweep
TDFE

1 Frequency Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

- ]

SGL
Count 200/200

1Rm J

99.74 dBpV /m)|
| 5.7008090 GHZ]

110 dBp¥/m

100 dBpv/m ————————]

90 depv/m

80 dBpy/m: MNN}

gt

60 depy/m

50 depy/m:

40 dBpy/m:

30 depysm

20 depy/m:

CF 5.7 GHz 1001 pts

3.0 MHz/ Span 30.0 MHz

Power Spectral Density, 5700 MHz, 802.11a - 6Mbps

Ref Level 117.00 dBuv/m = RBW 1 MHz

Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Auto Sweep
TDFE

1 Frequency Sweep

_ 15.01.2019
GEEER wa Y orio:25

- ]

SGL
Count 200/200

1l ]
M1[1] [99.14 dBpY/m
5.7009590 GHz

110 dBpv/m

100 dBp¥/m
| s ntrnmiminn, |

20 dBpv/m /

80 depy/m WM

s

60 dBpv/m

50 dBpy/m

40 dBpy/m

30 depy/m

20 dBpv/m

CF 5.7 GHz 1001 pts

3.0 MHz/ Span 30.0 MHz

Power Spectral Density, 5700 MHz, 802.11n — MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

_ A 15.01.2019
Ready 19:54:40
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C@emko

Ref Level 117.00 dBuv/m
Att 20dB  SWT 1.01 ms
TDFE

1 Frequency Sweep

@ RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

SGL

Count 200/200

1l ]
M1[1] [99.13 dBpV/m
5.7438310 GHz

110 dBp¥/m

100 dBpv/m

90 depv/m

80 depv/m Mu

MMW

m

60 depy/m

50 depy/m:

40 dBpy/m:

30 depysm

20 depy/m:

CF 5.745 GHz

1001 pts

3.0 MHz/ Span 30.0 MHz

Power Spectral Density, 5745 MHz, 802.11a - 6Mbps

Ref Level 117.00 dBuv/m
Att 20dB  SWT 1.01 ms
TDFE

1 Frequency Sweep

@ RBW 1 MHz
VBW 3 MHz

Mode Auto Swieep

wa 15.01.2019
19:56:28

Ready

SGL

Count 200/200

1l ]
M1[1] [99.07 dBp¥/m
5.7438010 GHz

110 dBpv/m

M1

100 dBp¥/m

20 dBpv/m /

80 depy/m

e

60 dBpv/m

50 dBpy/m

40 dBpy/m

30 depy/m

20 dBpv/m

CF 5.745 GHz

1001 pts

3.0 MHz/ Span 30.0 MHz

Power Spectral Density, 5745 MHz, 802.11n — MCS0

Nemko Norway, Instituttveien 6, Kjeller, Norway

A 15.01.2019
19:58:47

Ready
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

SGL

Ref Level 117.00 dBuv/m = RBW 1 MHz

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 200/200
TDFE
1 Frequency Sweep 1Rm ]

M1[1]@98.95 dBpV/m)|
110 depv/m | 5.8258090 GHZ|
100 dBpv/m
NNV iy e o

90 dBpv/m /’”“MW M\M‘\\

80 dBpv/m MI \\H’M

7 ") PV A
M‘{W TN
60 depy/m

50 depy/m:

40 dBpy/m:

30 depysm

20 depy/m:

CF 5.825 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz

oty NN we 00T
Power Spectral Density, 5825 MHz, 802.11a - 6Mbps
B

SGL
Count 200/200

Ref Level 117.00 dBuv/m = RBW 1 MHz
Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Auto Sweep
TDFE

1l ]
M1[1] [98.19 dBp¥/m
5.8236210 GHz

1 Frequency Sweep

110 dBpv/m

M1

100 dBp¥/m
U S pre e —

20 dBpv/m / \
80 depy/m me

70 e ]

60 dBpv/m

50 dBpy/m

40 dBpy/m

30 depy/m

20 dBpv/m
CF 5.825 GHz 1001 pts 3.0 MHz/

Span 30.0 MHz
15.01.2019
ready  [HENENINNNN L e i

Power Spectral Density, 5825 MHz, 802.11n — MCS0
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
Ref Level 117.00 dBRiv/m ® RBW 1 MHz SGL

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 2007200
TDFE

1 Frequency Sweep

M1[1] |95.73 dBpv/m
5,1883520 GHz

110 dBpY/m

100 dBpv/m T

90 dBpv/m /

80 dBpv/m

e

60 dBpy/m

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.19 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
15.01.2010

reacy  [HNNNNNNNN e 7iiise

Power Spectral Density, 5190 MHz, 802.11n — HT40

B
Ref Level 117.00 dBRiv/m ® RBW 1 MHz SGL

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 2007200
TDFE

1 Frequency Sweep

M1[1] |95.16 dBpv/m
5,3113490 GHz

110 dBpY/m

100 dBpy/m
e e

90 dBpv/m /4 \

80 dBpv/m

|7 DLt

60 dBpy/m

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.31 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz

[T o
ey 18:20:35

Power Spectral Density, 5310 MHz, 802.11n — HT40
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
Ref Level 117.00 dBRiv/m ® RBW 1 MHz SGL

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 2007200
TDFE

1 Frequency Sweep

M1[1] |95.20 dBpv/m
5,5085010 GHz

110 dBpY/m

100 dBpv/m
p/m W1

90 dBpv/m / \

80 dBpv/m

R

60 dBpy/m

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.51 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz

[T o
ey 18:40:13

Power Spectral Density, 5510 MHz, 802.11n — HT40

B
Ref Level 117.00 dBRiv/m ® RBW 1 MHz SGL

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 2007200
TDFE

1 Frequency Sweep

M1[1] |94.84 dBpv/m
5,6714990 GHz

110 dBpY/m

100 dBpv/m
M1

90 dBpv/m / \
80 dBpv/m \

60 dBpy/m

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.67 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
15.01.2010

reacy  [HNNNNNNNN W eazas

Power Spectral Density, 5670 MHz, 802.11n — HT40
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL
Count 2007200

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Auto Sweep
TDFE

1 Frequency Sweep

M1[1] |95.10 dBpv/m
5,7570480 GHz

110 dBpY/m

100 dBpy/m
e e

90 dBpv/m / \

80 dBpv/m

A0 R

60 dBpy/m

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.755 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
15.01.2019

keady  DNNNNNEN ~ we 10012010

Power Spectral Density, 5755 MHz, 802.11n — HT40

B
Ref Level 117.00 dBRiv/m ® RBW 1 MHz SGL

Att 20dB SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 200/200
TDF

1 Frequency Sweep

M1[1] [95.27 dBuv/m
5.7969480 GHz

110 dBpY/m

100 dBpv
pfm T

Q0 dBpy / \

80 dBpy J/
P nremionsipg

60 depy/m:

50 depy/m:

40 depy/m:

30 depym:

20 dBpv/m
CF 5.795 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
oy NN we

Power Spectral Density, 5795 MHz, 802.11n — HT40
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 2007200

TDF

1 Frequency Sweep J ]
89.43 dBpV/m|
| 5.2128000 GHZ]

110 dBpY/m

100 dBpv/m

80 dBpv/m /

70 dBpy

60 dBpy/m

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.21 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
15.01.2010
reacy  [HNNNNNNNN o126

Power Spectral Density, 5210 MHz, 802.11n — HT80

B
SGL

Ref Level 117.00 dBuv/m ® RBW 1 MHz
Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 2007200

TDF

1 Frequency Sweep
M1[1] |88.61 dBu¥/m
3.2920000 GH=z

110 dBpY/m

100 dBpv/m

M1

90 dBpY/m I
e e

80 dBpv/m /

70 dBpy

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.29 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
15.01.2010
reacy  [HNNNNNNNN wa  rars2

Power Spectral Density, 5290 MHz, 802.11n — HT80
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TEST REPORT

FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
Ref Level 117.00 dBRiv/m ® RBW 1 MHz SGL

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 2007200
TDFE

1 Frequency Sweep

M1[1] [88.83 dBpv/m
5,5320000 GHz

110 dBpY/m

100 dBpv/m

M1

90 dBpv/m
/W'WNV\AM

80 dBpv/m / \

70 dBpy

| 0. AR g Ty

50 dBpW

40 dBpy

30 dBpW/m

20 dBpy/m:
CF 5.53 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz

[T o
ey 18:40:14

Power Spectral Density, 5530 MHz, 802.11n — HT80

B
SGL

Ref Level 117.00 dBpv/m @ RBW 1 MHz
Count 200/200

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

M1[1] [89.23 dBpv/m
5.7815900 GHz

110 dBpv/m

100 dBpY/m

90 dBpy/m:
Mwwwwww

80 dBpy/m: / \

70 dBpy/m

L SR B A e w

50 dBpv/m

40 depy/m

30 depy/m:

20 dBpv/m
CF 5.775 GHz 1001 pts 10.0 MHz/ Span _100.0 MHz

_ A 15.01.2019
Ready 19:04:25

Power Spectral Density, 5775 MHz, 802.11n — HT80
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